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1-1  Front Cover (RTE) . Instrument Board (X FHE)
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1-1 Front Cover (BIZ). Instrument Board (X&)

Item | New Part No Description A2 R Qty Remark

1 5302010-048 Front cover CIES 1

) 2024-5205005 Instrument board 2024 2024 Xk & 1 plastic
5305110-009 Instrument board 2028 2028 f kK & 1 plastic

3 5305126-009 Safety label A 1 Sticked
2024-5205003 Glove box mat FEHH 2024 2 Eudipleural
5305122-009 Glove box mat FEHH 2028 2 Eudipleural




5 5305123-009
5305122-009

Glove box block
Glove box block

TEmHIk 2024
TG 2028

2 Eudipleural
Eudipleural

6 5109011-036

Floor mat bar

MR 5

Self-tapping screw M5

1 2 o [58] SKfn
BI%T M5x18.8

Q44005188

Button

%A1

5305121-009

Cup holder

ML

1-2  Front windshield (B34%IE)

Front Split Windshield (3FEBaTRE)

- D L —_—
e — ———— - __ — _
T e e —r
— — iy

4
i
! e —
o
P —
e
|
v
|
|

—lo

! ' IL:Iw't:\r.:-:"'l |I I! 'I
fivg i
|II II ] E .I 1
.II:: [
—3
!
Y
' 4




1-2  Front Windshield (B4 3 ES)
Front Split Windshield (3F&g7TX#)

Item | New Part No Description AR Qty Remark
1 5303010-015 Windshield, hinged L EEEE] 2013.5.20 15 Sl
2 2026-5203004 . fgﬁ%ﬁj{ﬁ% CRHE 2015.7.24 155t
Slip block EITRD
3 5303021-012 sash for hinged windshield | F#E3J%
2020A-5606002 Glass holding block RN
5 Q150B0890-304H | Black nickel hex bolt M8x90 REN IR
M8x90
6 Q40308-304H Black nickel gasket spring
M8 MRAR A M8
Q40208-304H Black nickel C MARRKEE M8
2024-5601002 spacer N
9 0394B08-304H Black nickel operculiform
nut M8 ARG TUAERE M8
10 Clipping block included in
item 1 3PS N
11 | Qa0308-304H Black nickel gasket spring
M8 TR M8
12 | Q40108-304H Black nickel C TR M8
13 | 0394B08-304H Black nickel operculiform
nut M8 RS TEARRE M8
14 | 2024-5601004 spacer i g P







Front One-piece Windshield (IEITEBRIRIY)




Front One-piece Windshield (FE#T&RTRIE)

Item New Part No Description e 44 R Qty Remark
1 5303010-020 Windshield, one-piece B[ =yt e 1
sash for one-piece
2 5303021-011 _ _ P a2 e 2
windshield
2020A-5606002 Glass holding block Perg ek 2
Q150B0890-304H Black nickel hex bolt M8x90 | S48\ SLigk: M8x90
Black nickel gasket sprin .
6 Q40308-304H ” g PING | s e sy Mg 4
Q40208-304H Black nickel C KPS M8
2024-5601002 spacer ANETER 4
Black nickel operculiform
9 Q394B08-304H 8 PR GE TR IERE M8 4
nut M8
Black nickel gasket sprin .
10 Q40308-304H g PING | w5 s Mg 2
M8x90
11 Q40108-304H Black nickel C AR M8 2
Black nickel operculiform ,
12 Q394B08-304H P MR ST IRLE M8 2
nut M8
13 2024-5601004 spacer e 2 B 2




1-3 Roof (TR )

EG2020ASZ Roof (EG2020ASZ THi#})
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1-3 Roof (Tl ##)
EG2020ASZ Roof (EG2020ASZ TH#HH)

Item | New Part No Description AR Qty Remark
5702010-063 Roof (no paint) TN C )] 1
5702010-063-A0 | Roof (3013 green) Tihl (3013 4%) 1
5702010-063-A2 | Roof (pure white) Tp (Zir) 1
5702010-063-A3 | Roof (pure black) Topl (2hR) 1

. 5702010-063-A4 | Roof (Coca cola red) Tl (7T AT AR4T) 1
5702010-063-A10 | Roof (Military camo) T (FR®EE) 1
5702010-063-A11 | Roof (New camo) T GIrikE) 1
5702010-063-A1 | Roof (metallic green) T (& JEsk) 1
5702010-063-A6 | Roof (Champagne) TRl (FhE) 1
5702010-063-A7 | Roof (Navy blue) TR CEEE) 1
3041-5601001 Front bracket T S 48 1
5701021-063 Rear bracket OB 5 S A 2
5701023-055 Caddie handle R T 1

5 Q150B0845-304H | Black nickel hex bolt M8x45 RAANALRE 4

M8x45
Q40208-304H Black nickel gasket M8 HAARKEHE M8 4
spacer M8 /NER R M8 12
Q40108-304H Black nickel gasket M8 PRALT-EE M8 4

9 Q40308-304H sllgck nickel spring gasket o ] VIS 4

10 | Q394B08-304H Black operculiform nut M8 AR T TR IR RE M8 4

11 | Q40006-304H Black nicket gasket M6 BECPH M6 8

12 | Q40306-304H Black nickel gasket M6 BEL R M6 4

13 | Q384B06-304H Black operculiform nut M8 R TR IERE M6 4

14 | 02140640-304H Black Cross slot annex R AR Sk g 4

screw M6x40 £] M6x40

15 | 2024-5606004 Canopy bracket cap i o - 7 b

16 | 5701041-036 #1 jacket for caddie handle #1 BRE P TR A

17 | 5701042-036 #2 jacket for caddie handle #2 BRE P THE
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EG2040ASZ Roof (EG2040ASZ Tii#h)

21,22,23,24
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EG2040ASZ Roof (EG2040ASZ Ti#)

Item | New Part No Description AR Qty Remark
5702010-045-A0 | Canopy (Pure white) T N E )] 1
5702010-045-A6 | Canopy (3013 green) Tiihl (3013 &%) 1
5702010-045-A9 | Canopy (Coca cola red) Tiih) (A] EA] SR L) 1

1 5702010-045-A8 | Canopy (Pure black) ToHl (ai58) 1
5702010-045-A7 | Canopy (Metallic green) T (&) e 1
5702010-045-A11 | Canopy (Champagne) TiHl (FFeta) 1
5702010-045-A13 | Canopy (Navy blue) TM (& 8) 1
5701061-040 upper bracket THiH L 57 48 1
Q150B0865-304H | M8x65 INFSKIBFE M8x65 8

4 Q40208-304H Black nickel gasket spring 8

M8 MR M8
2024-5601002 rubber cushion NRER (RIS 24
Q40208-304H Black nickel big gasket M8 | k#f& M8
Q40108-304H Black nickel gasket M8 R M8

8 Q394B08-304H Black nickel operculiform 8

nut M8 AR T TR IR RE M8

9 Q150B0865-304H | Black nickel bolt M8x65 INFSKIBFE M8x65

10 | Q40108-304H Black nickel gasket M8 R M8

12 Q40308-304H Black nickel gasket spring 3

M8 BEL R M8
13 0394B08-304H Black nickel operculiform 3
nut M8 R TR IERE M8
2044-5601001 Front bracket (Carbon steel) | T5HIIHT 2 28 (55#40) 1

14 TR SC AR (AR 1
2044-5601001A Front bracket (STS) M)

15 | 5708010-014 Roof handle LI EVER
5701021-054 Rear bracket(Carbon Steel) | TG 324 (R49) 2 | Eudipleural

16 5701021-055 Rear bracket (STS) giﬂﬂ)ﬁiﬁ(ﬁ%ﬁ 2 Eudipleural
5701031-047 Caddie handle(Carbon ER R T () 1

17 Steel)

5701031-048 Caddie handle(STS) BRE ST (AE) 1

21 | ©Q150B0865-304H | Black nickel bolt M8x65 INFSKIBFE M8x65 4

22 | Q40208-304H Black nickel big gasket M6 | K[ M8 4

23 | Q40108-304H Black nickel gasket M8 P M8 8

24 Q394B08-304H Black nickel operculiform ’ 4

nut M8 AR T TR MR RE M8

25 | Q2140640-304H _ Dol 10

Black nickel bolt M6x40 £] M6x40
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26 | Q40206-304H Black nickel big gasket M6 | K[ M6 10

7 Q40306-304H Black nickel gasket spring 10
M6 AR M6

28 | Q360B06 Hex nut M6 2 RS IR EE M6 10

29 Q2140640-304H ) Dol 4
Black nickel bolt M6x40 £T M6%40

30 | Q40006-304H Black nickel gasket M6 A M6 8

a1 Q40306-304H Black nickel gasket spring ’ 4
M6 MR M6

32 Q394B06-304H Black nickel operculiform ’ 4
nut M6 R T TR IR RE M6

33 2024-5606004 Canopy bracket cap Uity o - 7 R

34 | 5701041-036 #1 jacket for caddie handle #1 BRI T

35 | 5701042-036 #2 jacket for caddie handle #2 BRI T

14



1))

1-4 Top Basket (IR

-
kel

2.

15



1-4 Top Basket

(T 1:9)

Item | New Part No Description CI & Qty Remark

1 5702100-048 Top basket o

2 5702020-048 Top basket bracket T S 48

3 Q150B0850-304H _ R IR 10
Black nickel hex bolt M8x50 | M8x50

4 Q40108-304H Black nickel gasket M8 PR EE M8 6

5 Q40208-304H Black nickel big gasket M8 | H4F K # M M8

6.7 Rubber cushion N GBI 12

8 Q40108-304H Black nickel gasket M8 AL M8 10

9 Q40308-304H Black nickel gasket spring 10
M8 PSR R B M8

10 | 0394B08-304H Black nickel operculiform , 10
nut M8 T BB EE M8

11 Rubber cushion N R 12
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1-5 Front Basket (g )
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1-5 Front Basket (Bj =)

Item | New Part No Description AR Qty Remark
1 5302100-048 Front basket iR
2 5302030-048 Front basket bracket S48
3 3041-5601001 Front bracket TN S 5
4 Q150B0855-304H . ReNfLRE
Black nickel bolt M8x55 M8x55
5 Q40108-304H Black nickel gasket M8 R R M8
6 Q40308-304H Black nickel gasket spring
M8 MBS B M8
7 0394B08-304H Black nickel operculiform

nut M8

LR IREE M8
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1-6 Rear Standing Board, Rear Standing Board Handrail, Flip-flop Seat

(RUR. RISIRERF . HBEHEMRD
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1-6 Rear Standing Board, Rear Standing Board Handrail, Flip-flop
Seat (JR¥itR. FILHIAF. MEEHSH)

Item | New Part No Description AR Qty Remark

1 Q150B0845-304H Black nickel bolt M8x45 NI KIE A M8x45

2 Q40108-304H Black nickel gasket M8 R M8 8

3 Q40308-304H Black nickel gasket spring 4
M8 MR M8

4 0394B08-304H Black nickel operculiform 4
nut M8 R T TR MR RE M8

5 T Aluminum plate under 1
cushion JAE AR

6 Q2140830-304H . RET IR 4
Black nickel bolt M8x30 £T M8x30

7 Q40208-304H Black nickel big gasket M8 | K#[E M8 8

8 0340B08-304H Black nickel operculiform 4
nut M8 1 BN KR EE M8

9 0273 Cross groove Half head WA [ 1
screw S EPLEA)

10 2026KSZ-7102045-004 | Flip-flop bracket Ryt 1

11 Q150B1030 . AR 4
Black nickel bolt M10x30 M10x30

12 | Q40110-304H Black nickel gasket M10 HRESEE M0

13 | 2042-7102048 Copper sleeve GRS 2

14 | 0394B10-304H Black nickel operculiform 4
nut M10 MR G TR ABRE M10

15 | 5401141-037 Side armrest T 2

16 | 7120100-037 Assembly of Cushion 7 78 SR ey Al £ 1

17 | Q150B0840-304H Black nickel bolt M8x40 N KIE A M8x40 4

18 | Q40108-304H Black nickel gasket M8 R M8 8

19 | Q40308-304H Black nickel gasket spring 4
M8 MR M8

20 | 0394B08-304H Black nickel operculiform 4
nut M8 RS TEAERE M8

21 | Q150B0865-304H Black nickel bolt M8x65 INFSKIBFE M8x65

22 | Q40108-304H Black nickel gasket M8 R M8 8

23 | Q40308-304H Black nickel gasket spring ’ 4
M8 MRAR A M8

2 ARG I kA 7S A
24 | Q32608 Hex lock nut M8 BB M8 4
25 | 5401130-037 Seat frame A A JE S8 1
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R TR

26 Q2140845-304H .
Black nickel bolt M8x45 £] M8x45
27 | Q40208-304H Black nickel big gasket M8 | K#[E M8
2 RS R it/ A
28 32608 Hex lock nut M8
Q I M8
29 | 5402121-037 Shackle plate mE s
Ay PN
30 | Q15081030 _ AR
Black nickel bolt M10%30 M10x30
31 | Q40110-304H Black nickel gasket M10 B M10
32 | Q40310-304H Black nickel gasket spring
M10 HEARSTE M10
Black nickel operculiform iEithay:: PN
33 | Q340B10-304H . Siai
nut M10 M10
34 | 5402110-037 Rear Standing board 7 25 JRE R U AR
35 2026KSZ-7101020-002 Rear standing board
handrail Ji i AR R T
36 | Q150B0845-304H Black nickel bolt M8x45 NI KIE R M8x45
37 | Q40208 Black nickel big gasket M8 | K#[# M8
Black nickel operculiform 2 MAEE B kA 7S
38 | 032608 p . e 8 S A
nut M10 BB BEBE M8
39 2024-6501022 EG2024K Backrest cushion | 2024 %g iy #4
7106100-036 EG2028K Backrest cushion | 2028 %¢ iy #4
EG2024K Backrest cover
2024-6501023 . .
(plastic) 2024 SEEE S OPEL
2024-6501023-101 EG2024K Backrest cover
40 (timber) 2024 FE B (BHEA)
EG2028K Backrest cover
7106111-036 . .
(plastic) 2028 FETS EHOEED
EG2028K Backrest cover
7106111-036-A1 _ o
(timber) 2028 HET FH(HEA)
a1 | 2026KkS2-7102046-004 Aluminum plate on flip-flop
bracket UL S BRI
42 | 5401170-037 Cushion bracket ST B
43 | 7127011-037 Seat back sub-bracket PSR S Eudipleural
44 | 5401110-037 Seat back main bracket JEFRY S 4

21



1-7 SideRear View Mirror (J5¥4E)
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1-7 Side Rear View Mirror (J5i{E)

Item [ New Part No Description A4 R Qty Remark
1 9002100-009 Side rear view mirror 5 A4 Eudipleural
2 9002011-010 Side rear view mirror N Eudipleural
bracket 5 1 B S 4
Side rear view mirror bass ) 77 R4 JEC Je Eudipleural
Q40106-304H Black nickel gasket M6 R M6
5 Q40306-304H Black nickel gasket spring
M6 TR A E M6
6 Q394B06-304H Black nickel operculiform
nut M6 RS AR M8
7 Q40106-304H Black nickel gasket M6 RST8] M6
8 Q40306-304H Black nickel gasket spring
M6 SRR EE M6
B AR A
9 Q2710620 Black nickel screw M6x20 YigsT—C 7Y
M6%20
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1-8 Whed Trim (%8

B - -
-
I\"\.
\
-,

k-

|

g
&

24



1-8 Wheel Trim (#B)

Item | New Part No Description CI & Qty Remark
1 5402061-048 Rear wheel trim Jaiekt)a 2 Eudipleural
2 Q360B04-304H Hex nut 2 RS A IR R 12
3 Q2710416-304H Black nickel crf)ss recessed %%Jr?*‘ﬁﬁ% H 1
pan head tapping screws W4T
4 5302013-048 Front wheel trim lE 2 Eudipleural
Black nickel cross recessed
5 Q2730415-304H | half-round head tapping S 2Lyl 2
screws Sk B BURET
5 Q27100416-304H Black nickel crf)ss recessed %’L‘%ﬂL?’f@ﬁ% H 4
pan head tapping screws W4T
7 Q360B04-304H Hex nut 2 RS AR R 4

5302013-048 5402061-048 2015-9-16 FE/MEBEH
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1-9 Seat Back, Seat Cushion (FH, MAR#)
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1-9 Seat Back, Seat Cushion (F#, 2#)
Item | New Part No Description AR Qty Remark
EG2028K Backrest | 2028 #E ¥ & (% )
1 assembly(include 2,3) 2,3)
EG2024K Backrest | 2024 FE ¥ & (& )
assembly(include 2,3) 2,3)
) 7106100-036 Seat back cushion FETE 2
2024-6501022 Seat back cushion SR 2
3 2028-6501023 Seat back cover SE 2 plastic
2024-6501023 Seat back cover SETE 2 plastic
4 7101100-036 Seat cushion assembly AR R 1
2024-6501005 Seat cushion assembly 2024 AR5 1
5 7109100-036 Armrest JERFIRT 2
2024-6501015 Armrest 2024 PR 2
for
6 2028-6501014 1 EG2028K
Seat cover(plastic) JERFIEEAR CEERD seat
7 Q40206-304H Black nickel gasket M6 BT M6 12
Blue nickel cross recessed
8 Q2620630 pan head tapping screws iR e R L E DN 12
6x30 W K IEET 6%30
9 5402010-050 Rear cover Jr
5402010-036 Rear cover Jr
Blue nickel cross recessed
10 | Q2620625 pan head tapping screws R R S L EN S|
6x25 BUB KR E] 6%25
11 | 2026-6501018 Upside piece of gemel JERFR G AR 2
2 BRGNS A
12 | Q32606 Hex lock nut M6 B M6 4
13 | 2026-6501017 Underside piece of gemel JERFEEE TR 2
14 | gze0625 Cros§ recessed pan head +- A Sk H B 4
tapping screws 6x25 BIBET M6%25
15 | 5111030-023 Seat frame JRE R} 7 48 1
16 | 5406110-020 Rear bumper 2024 2024 JE R BAT 1
5406110-010 Rear bumper 2028 2028 JE R FAT 1
17 | 2024-5501002 Motor Access CER IR AT 2 1
5402041-036 Motor Access R A& i A 1

28



1-10 First row of seat (FiHERERT)
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1-10 First row of seat (BIHEEEH)

Item | New Part No Description 44 R Qty Remark
1 2028-6501020 Assembly of seat back HET R 1
) 7106100-036 Backrest cushion TR 1
2024-6501022 Backrest cushion SRR 1 old
2028-6501023 Backrest cover (plastic) EHE (R 1
3 7106111-036-A1 Backrest cver (timber) SEHEEMEK) 1
2024-6501023 Seat back cover (plastic) SETE (R 1 old
2024-6501023-101 | Seat back cover (timber) SEEE (AK) 1 old
4 2044-6504007 Front row of cushion THTHEAR £ 1
7101100-040 Assembly of Cushion THTHEAR £ 1
5 7109100-036 Arm rest JE R R T 2
6 2044-6501004 Seat back supporting bracket AFHESE T 4 2
7 ke 2
8 2701220-008 Seat ball J R B Sk 2
Front seat compartment (no
5302021-040 ) e .
paint) U A A (G 1
Front seat compartment (3013
5302021-040-A0 i
green) AT HEBERT A (3013 4¢) 1
Front seat compartment (Pure
5302021-040-A3 ) . )
white) AR (21 ) 1
Front seat compartment (Pure
5302021-040-A4 .
o black) HHE R R AT (4ER) 1
Front seat compartment (Coca | §iHFBEEFAT (7 H 7] 5k
5302021-040-A5
cola red) ) 1
Front seat compartment
5302021-040-A1 ) .
(Metallic green) U HE 2R R A (42 B 1) 1
Front seat compartment
5302021-040-A7 .
(Champagne) U A A (R A £1) 1
Front seat compartment (Navy
5302021-040-A9 .
blue) T JRE A AT (R 42 £)
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1-11 Front metallic bumper
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1-11

Front metallic bumper

(RIS RBE DD

Item Part No Description HH AR Qty
1 Front bracket TR A ~C 38
2 3041-5601002 Front basket bumper Cipasa
3 3040-5207010 | Front bumper AR BAT.
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1-12 Front plastic bumper (R7ZERMERAL)

1-12 Front plastic bumper

(ATZERMREEFT)

Item New Part No Description PR Qty Remark
1 5307110-008 Front plastic bumper W IERHOR B AT 1
2 5307131-008 Front plastic bracket SRR BT S48 2
3 Bolt IR A 2
4 Gasket £ 2
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2-1 Frame, Floor, Side Trim (ZFEZEE. B PR
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2-1 Frame, Floor, Side Trim (FZEEK. MR MPHRD

Frame FEIR R 1
5109011-036 Floor mat press bar MR s 4% 2 Eudipleural
2028-5106006 EG2020ASZ Floor mat 2020ASZ HiufR 1 EG2020ASZ
5107010-040 EG2040ASZ Floor mat 2040ASZ HiuHR A 1 EG2040ASZ
5102011-036 Front fender IEELT 1
5102012-036 EG2020ASZ Floor board 2020ASZ N 1
5102012-040 EG2040ASZ Floor board 2040ASZ FJEHR 1
5502110-037 EG2020ASZ Side trim EG2020ASZ 4R 2 Eudipleural
5602110-041 EG2040ASZ Side trim EG2040ASZ 4 2 Eudipleural
02710640 Cros-s recessed pan head A Sk 5 SO 4

tapping screws M6x40 £T M6%40
Q360B06 Hex nut 2 RS A IR R 4
5111100-023 Battery compartment HAL VHUATE 1 metal
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3-1 Braking Pedal & Bracket Assembly (53l EtR K 32 42 5 5D
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~ 34

3

H\« m_,..fﬁw

Brake light switch

[ “..,uh ; X
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Brakelight switch:

/ 63
% / o
.:!.f‘,. / 65
S A
S 66
. .| " / 67
e
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3-1 Braking Pedal & Bracket Assembly(&ll ZhE#R A SLZR 5 RK)

Item | New Part No Description CI & Qty Remark
1 2807141-036 Pad of parking brake pedal HIBh B b R 1
2 2807100-036 Brake pedal for parking B 2 B0 B AR 1
3 2803111-036 Pad of service brake pedal il Bl AR T R 1
4 2803100-036 Service brake pedal TSI AR S 1
5 2807136-036 Peg 5T - 413 1
6 2807121-036 Torsion spring BEZE B0 3% 2
7 Q40108 Gasket M8 P pE M8 1
8 Q5000225 Split pin ®2x25 FO4 ©2x25 1
9 | Q2140616-304H TR 9
Cross slot bolt M6x16 M6x16
10 | Q40306-304H Gasket spring M6 4 M6 9
11 Q340B06-304H Nut M6 1 BN HIERE M6 9
12 2024-5101016 groove shape frame MBS EER L) |1
13 Q32606-304H 2 AP IR T 2
Self-lock nut M6 HIERE M6
14 Q340B08-304H nut M8 1 SR EE M8 1
15 | 2803123-036 Adjustable bumper block YN 1
16 | 2807122-036 Small pressing block [ 58 B8 -- B R H 1
17 | Q40106 Gasket M6 e M6 2
18 Q150B0620 Bolt M6x20 AN IZ A M6%20 2
19 | 2807132-036 Cam axletree BB & 2 Copper
20 2807134-036 Separation block o 125 e TR TR T 8 1
21 2807133-036 Cam TR e 1
22 Q150B0616 Bolt M6x16 AN K IZ M M6%16 2
23 | 2807131-036 Cam dowel FEILOFT 1
24 | 2024-2103007 Jacket of connecting rod DA A 2 Nylon
25 | 1007024-004 Connection rod for interlocking | s #% % 4T 1
26 | 1007021-004 Accelerator pedal T A AR A B 1
27 Q40108 Nylon gasket M8 P JE M8 2
28 | Q40110 Gasket M10 - #4E M10 2
29 Q5000225 Split pin ®2x25 TFIO4 ©2x25 1
30 | Q40108 Gasket M8 e M8 1
31 Q5100825 Pin M8x25 FH%E] M8x25 1
32 | 2803122-024 Flange bolt M10x100 QB RRYELEY ¢ 1
33 2803113-036 Flange jacket FE =S EL Y i 2
34 2803114-036 Big torsion spring T4 Bh % 1
35 Q40210 Big gasket M10 K#E M10 1
36 032610 2 ARG JE RN BT 1
Self-lock nut M10 12 £; M10

38



Bumper head of compensator for

37 2803122-036 braking — 2

38 | 2803121-036 Balance bracket P s 1

39 2807310-009 Braking cable assembly RIS B S 1 EG2020ASZ
2807310-015 Braking cable assembly st PR € 50D 1 EG2040ASZ

40 2807320-009 Braking cable assembly AR A S 1 EG2020ASZ
2807320-015 Braking cable assembly A B AR 1 EG2040ASZ

41 | 2803125-036 Thickening nut M8 e l5 SRk 1

42 Q5100825 Pin M8x25 FH%] M8x25 1

43 | Q40108 Gasket M8 P pE M8 1

44 Q5000225 Split pin ®2x25 FO4 ©2x25 1

53 2802100-007 Assembly of brake 7o JE il ) 48 Bk 1

54 | Q340B08 Nut M8 1 RSk EE M8 1

55 | Q40108 Gasket M8 P88 M8 1

56 | Q40208 Big gasket M8 K M8 1

57 2803116-036 Compression spring NI 1

58 2803118-036 Limit retainer of balancer B HEAT 1

59 | 2803119-036 Protection cover P - BIRAT 1

60 2803117-036 Pitman B AT 1

61 | 2803115-036 Furcated arm SR 1

63 | Q150B0620 Hex head bolt M6x20 7SS M6%20 1

64 | Q40106 Washer m6 -8 E M6 2

Limit retainer of brake light BT IT IS LR A

65 | 2803124-036 switch - 1

66 | Q340B06 Nut M6 LR f kiR Me | 1

67 |5111012-023 Brake light switch bracket THIBNT TR 1

68 [ 3127010-001 Brake light switch GHEIPAPISS 1
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3-2 Rear Brake Assembly Rear (J5##I515)




3-2 Rear Brake Assembly Rear (J5#%Iz188)

Item | New Part No Description L4 R Qty Remark
2802200-007 Rear Brake assembly AR RIS 1 2024-2802020
L RH(include item 3-16) % 3-16)
2802100-007 Rear Brake assembly 1 2024-2802010
LH(include item 3-16) 2 Ja Bl A Rk
2 2802210-007 Rear Brake drum 52 2 2024-2804041
3 2802110-007 Brake shoe FI7E 2 HX8060A-35072020
4 Motherboard assembly il st e e i R 2
. Adjusting screw LH Jr AT 1
Adjusting screw RH A5 AR 1
, Ratchet wheel LH Pyt 1
Ratchet wheel RH ay: tois 1
8 Mandril head ThAFk 2
9 Q150B0825 Bolt M8x25 Nk IRFE M8x25 | 8
10 | qsze0s 2 WAERJE R AE /S A 8
Self-lock nut M8 B R RE M8
11 Bearing peg KA 4
12 Spring and cuppy restrainer | PR 355 K i 4
13 Upside return spring b [RA gep E 2
14 Underside return spring T [EIA R 2
15 Adijusting spring RS 2
16 Dialing clip LH it/ 9an 1
Dialing clip RH Hik A 1
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4-1 Front Axle Assembly (Ri#fRE B
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4-1 Front Axle Assembly (BI#FEE)

Item | New Part No Description CI & Qty Remark
1 2300000-008 Front axle assembly i 1
2 Q52110130 King pin®12x130 F4H ©12x130 2
3 Q40212 Big gasket M12 K M12 4
4 2302114-008 King pin pipe ERE 2
5 Q40112 Gasket M12 P M12 2
6 Q32612 Nut M12 2 RS IR HAT A T 2
BREE M12

7 Oiliness copper bush RS 4
8 2302100-015 Left knuckle (include item 2-7) | Z=%E 1545 (15 2-7)

9 2302200-015 Right knuckle (include item 2-7) | A% 545 (15 2-7) 1




4-2 Front Hub (RT3

6,8
L ==
4-2 Front Hub (ET$E)
Item | New Part No Description A R Qty Remark
Old P/N:
1 2600111-037 e
Front hub CIE 2600111-036
2 44643/10 Bearing assembly bR S
2 S T HE R R —
3 Q38324
Slotted nut M24 415 M24
2600114-048 Spindle cap (for steel wheel) A 5
4 Spindle cap (for aluminum
2024-2301002A - Chromeplate
wheel) KA 5 (P el )
5 2600113-036 Oil seal NHES]
Old P/N:
6 2302100-040 ) I
Spindle assembly LH i )y 2302100-008




7 2600011-012

Tyre bolt M12x45

(UEEY: 4 es

8 2302200-040

Spindle assembly RH

AT

Old P/N:
2302200-008

51 Rear Axle (J5¥F)

e =
I
P
e, A
A = ey
1 ..‘_I
19 |
\
&
o f
-
I

17

45



5-1 Rear Axle (FBH)

Item | New Part No Description A4 FR Qty Remark

IR R (B SR
1 2403001-EG2024-000 | Retarder case 1

M)
2 2401220-EG2024-00B | Right half axle sleeving PR 1
3 B32x47x8 Oil seal (F) B32x47x8 i (F) B32x47x8 | 1
4 2403006-EG2024-000 | Blanking adapter e (B 2 BT 3
5 2401120-EG2024-00B | Left half axle sleeving S 1
6 2403002-EG2024-000 | oil pan A 1
7 2802140-008 Right braking tube frame Vi P ETAS R EY S 1
8 2802140-008 Left braking tube frame A B R R 1
9 2403003-EG2024-000 | Filler bolt Ve 1
10 [ 2403003-EG2024-000 | pyer port gasket RS B !
11 2403004-EG2024-000 Drain bolt o 1
12| 2403005-EG2024-000 | (i ot gasket TR IS A 2 !
13 Q150B0825-304H Bolt M8x25 AR IERE M8x25 34
14 Q40308-304H Gasket spring M8 I M8 34

2 ARG R HR AT 7S A7
15 Q32608 Self-lock nut M8 8

B IRRE M8
16 | 42*55*7 Oil seal EaiMIiEs) 2

Rear Axle 12.49:1 (include Jabr 12.49:1( % Include half
17 2400000-019 ] 1
item 1-15, 5-2) 1-15 k& 5-2) axle
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5-2 Half Axle Assembly (3i1E A

5-2 Half Axle Assembly 3R

Item | New Part No Description A4 FR Qty Remark
1 2402100-008 Left half axle At 2
2402200-008 right half axle et 2
2 2600011-011 Tyre bolt M12x45 Ja g AR 8
3 2401009-EG2024-000 | Bearing capping Sl R 26 2
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4 9010007-06206-001 Inner shield ring £ 2 9010007-06008-000
5 9010006-06206-000 Bearing 6206-Z 7% 6206-Z 2
6 9010007-06206-000 Outer shield ring CAE] ] 2

5-3 Retarder Assembly (V53 2% 5 D)

5-3 Retarder Assembly (ERBIESZEK)

Item | New Part No Description A R Qty Remark
! 2403001-EG2024-000 | poarder case 12.49:1 Wk 12.49:1 |
2 2403112-010 Gear shaft [ Vike4n 1 1
3 | 9010006-6005RZ-000 | pearing 6005/P6 7% 6005/P6 2
4 2403011-EG2024-000 Shield ring 47 PR 47 4
5 9010007-6005RZ-000 Bush W 1
6 2403302-EG2024-000 Oil seal (F) B32x47x8 WE (F) B32x47x8 !
7 | 2403006-EG2024-000 | govinoionier B 3




8 | 9010006-6303RS-000 | pearing 6303/P6 7% 6303/P6
9 2403114-010 Gear shaft1l gzl

10 |8x20 Bond 8x20 i 8x20

11 | 9010007-6303RS-000 | o . -

5-4 Differential (ZEHE22)
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5-4 Differential (ZHE28)

Item [ New Part No Description e 44 R Qty Remark
1 DP-146 Differential housing ZEIRA 1
2 DP-147 Spheroidal thrust washer BRI 1A A 1
3 DP-148 Planetary gear (AL 2
4 DP-149 Axle shaft gear ik e 2
5 DP-150 Planetary gear shaft AT R U e 1
6 DP-151 Adjusting gasket WL 2
7 DP-152 Large gear Kikse 1
8 DP-153 Bearing 6008 A 6008 2
9 DP-154 Pin 5x45 4 5x45 1
10 DP-155 Washer il 2
11 DP-156 Driving bevel gear screw IK B HE LT FE IR ET 8
1 2403200-008 Differential Assembly(include 75 T A% MR (B FE 1

item1-11)

1-11)

50



6-1 Front Suspension (Fi&ZEEE)
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6-1 Front Suspension (RIEZEEK)

Item | New Part No Description AR Qty Remark
1 2501100-009 Front leaf spring assembly AR SR K 2 EG2020ASZ
2501100-010 Front leaf spring assembly 2061 [iHR 2 EG2040ASZ
2 2024-5101015 ) A-BER@ R 1
First beam of frame )
3 2300000-008 Front axle assembly M 1
4 2301117-004 Front leaf spring front plate AR R TR AR 2
5 Q150B1255 hexagon bolt M12x50 AL M12x45 12
6 Q40112 Gasket M12 “FEE M12 12
7 Q40312 Gasket spring M12 R M12 12
8 Q340B12 Nut 12 1 FSfgRE M12 12
9 2502112-036 Front leaf spring rear plate AR 3 S5 AR 2
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6-2 Rear Suspension (J5&ZEE )

(=]
-
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6-2 Rear Suspension (FEIZRER)

Item | New Part No Description e 44 R Qty Remark
1 2508100-014 Rear leaf spring assembly JE AR A R K 2
2 2024-5101010 Carling frame PR EEELRE D) |2
I (S e S
3 2401120-EG2024-00B . 1
Left half axle sleeving 1)
4 Q150B1090 hexagon Bolt M10x90 75 A S A4 M10%90
2509015-036 Shackle 5 - Ja R
JERGE N ()
6 2509114-036 12
Flange bush 44
7 2509016-036 Separation cover JERFHREE 4
8 Q340B10 Nut M10 1 S8R M10 16
9 Q40310 Gasket spring M10 FFM10 16
10 Q40110 Gasket M10 FipE M10 16
11 | 2509111-036 U bolt M10 JEMRE U g 4
Protruding bolt on rear leaf
12 2509012-036 . N 2
spring JE Y JE R A
13 2509011-048 Rear leaf spring base i # )i 20202040 2




6-3 Front Shock Absorber (BIRESR)
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A\

6-3 Front Shock Absorber (BIEiESS)

Item | New Part No Description L&A Qty Remark
1 | 2504100-005 A BB 2
Front shock absorber assembly | 2-6)
2 S30 (301) -0001 | Front shock absorber assembly | 45 2
3 S30 (201) -0001 | Inner retainer P 4
4 S30 (201) -0002 | Upper cushion B 8
5 S30 (201) -0001 | Inner retainer i 4
6 GB6171-86 Nut M10 JERE M10x1 8
7 2300000-008 Front axle assembly T 1
8 5101000-023 Frame TR, 1
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6-4 Rear Shock Absorber ([FIRiESS)
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/

6-4 Rear Shock Absorber (FRESS)

Item | New Part No Description LS Qty Remark
1 | 2504100-005 R R 2
Rear shock absorber assembly | 2-7)
2 S30 (301) -0001 | Front shock absorber assembly | [jjzh 2
3 S30 (201) -0001 | Inner retainer (2) i 2
4 S30 (201) -0002 | Upper cushion B 2
5 S30 (201) -0001 | Inner retainer (2) il 2
7 GB6171-86 Nut M10 JERE M10x1 2
9 Q40310 Gasket spring M10 FFM10 2
10 Q150B1050 Bolt M10%50 NS4 M10%50 2
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7-1 Steering Wheel Assembly (77 &SR
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7-1 Steering Wheel Assembly (A E&ZRRK)

Item | New Part No Description AR Qty Remark
Steering wheel assembly
2702100-007 . ‘ o 1
. (plastic) J7 1) BB ()
Steering wheel assembly
2702100-006 ) ‘ o 1
(timber) 07 ) i S (BEA)
3 2024-2704017 Steering wheel cover J7 a5 1
4 2024-2704016 Folder ik 1
5 Q2714230 Self-tapping screw H OZAT 2
6 Q40205-304H Gasket Rl 2
7 Spring S 2
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7-2 TieRod (B&EHidF)

7-2 Tie Rod (MHi#F)

61



Item [ New Part No Description CI & Qty Remark
1 2706100-048 Tie rod e T REh AT 1
2 2706120-036 Tie rod joint REPATER Sk 2
1 7S A TR R R E—An
3 Q381C12 2
Slotted nut M12 7 M12
4 Q5000225 Split pin ®2x25 TFIO4 ©2x25 2
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7-3 Steering Shaft Assembly (¥ [a)%E )
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7-3 Steering Shaft Assembly (3m3ER)

Item | New Part No Description CI & Qty Remark
1 2705100-005 Steering shaft assembly B ) A SRR 1
2 Bracket steering shaft B S 1
3 Q150B1040 Bolt M10%x40 AN K IZ A M10%40 4
4 Q40110 Gasket M10 FE M10 4
5 Q40310 Gasket spring M10 4 M10 4
6 Q340B10 Nut M10 1 RIS AHiIgEE M10 4
7 Q32624 Self-lock nut M24 2 BT 1
IERE M24
8 2712011-036 Steering shaft bushing J7 AT 1
9 2712012-036 Steering shaft jacket J R 1
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7-4 Steering Gear Assembly (#5885 EK)
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7-4 Steering Gear Assembly (GEEEERK)

Item [ New Part No Description e 44 R Qty Remark
Transmission steering shaft T v v (B
2704300-010 1 EG2020ASZ
assembly for EG2020ASZ (EG2020AS2)
EG2040ASZz
1 2013 4 4 H
Transmission steering shaft | # [f) & [7) #ll & % K% 205mm,
2704300-010 1 .
assembly for EG2040ASZ (EG2040ASZ) Ji 2 e
2704300-009
, K% 185mm
Steering gear housing &
2 LT3401020BM2 ] 1
steering rack LR A RS
3 LT3401070BM2 Rod HEFF 1
4 5*200 Tie Lty 1
5 2701112-008 Dustproof cover [ pabNes 1
6 2701111-008 Rear dustproof cap S SRk 1
7 Q340B14-304H Nut M14 1 RSk EE M14 1
8 2701220-008 Ball connector Bk 1
1 RS TR R R —
9 Q381C12 1
Slotted nut M12 7 M12
10 Q5000225 Split pin ®2x25 FO4 ©2x25 1
11 | Q150B1250-304H | Hexagon Bolt M8x25 NIk 8 M8x25 1
12 Q40308-304H Gasket spring M8 FF M8 1
. . M ) A B (L
13 2701200-048 Puller (include item 3,8-10) 1
3.8.9.10)
Steering gear assembly
14 (include item 13&15,not ) A B (B 1
including 2) 13,15, 875 2)
Redirector Assembly (include | 75 i Hl & B (8 &
15 2701100-008 1

item2, 6)

2,6)
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8-1Whed & Tyre (ZE#)

8-1 Wheel & Tyre (ZE#)

Item | New Part No Description A2 R Qty Remark
2602100-016 25' Tyre 25 i )A 4

1 2602100-017 24" Tyre 24" 4
2602100-014 22' Tyre 22" A 4

2 2604010-048 Adapter U LR 2

3 2601100-020 12" Steel Rim 12*7 el 4
1002020-008 10" Steel Rim 10*8 44 4
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4 2601210-004 Tyre valve ST
2600012-013 Wheel nut i
9-1 Motor (EEHL)
pi—e
= *, k
™ — R
5 | ‘_..q._';x \"\ T\'-"\_.;@
P -\ s
5 0 X *"‘:, \ I'\I'i.‘af’{)
e T
=, i
8 4 2




9-1 Motor (E#HL)

Item | New Part No Description A2 R Qty Remark
1 1003000-018 Motor assembly Changyin FUBLE e (R R 1
2 MT-002 Commutator end of cover A Fe g ] 25 A Ui 1
3 MT-003 Bolt I 2
4 MT-004 Gasket spring Gl 2
5 | 3202020-005 Speed sensorfor Chinese HEEERCER) |1
motor
6 10PMS08-01 magnet coil 32N 1
7 MT-007 Bearing ik 1
8 MT-008 Gland ring JREIR 1
9 MT-009 Armature binding post AR 24 b 2
10 | XQ-3-4/040 Brush shelf PP 4
1 X0-3.8/020 Carbon brush for Chinese I, 4
motor
12 | MT-012 Bolt IR 4
13 [ MT-013 Motor case BER IR 1
14 | MT-014 Field coil kit Jilhid 2% el 4
15 | MT-015 Pole core TEA R 4
16 MT-016 Armature AR 1
17 XQ-3.8/030 Brush spring i 1
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9-2 Electronic Controller Assembly (E3& )
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9-2 Electronic Controller Assembly (B¥ESRK)

Item New Part No Description AR Qty Remark
1 1005100-007 Controller 1268 P4 1
Connect wire 8°x600mm e
2 3313030-031 ERLE 8°x600mm 2
(red&black)
3 Q150B0820 hexagon bolt M8x20 Hh7S f B M8x20 5
4 F26-RT14 Attach fuse holder B 475 W 2% 1
5 F26-R005-20A Attach fuse B A T 2% 1 10%38/20A
5 3302000-008 Controller harness assembly P B o 1 EG2020ASZ
3302000-016 Controller harness assembly P 2R R AR EG2040ASZ
7 SW80B-156 Main contactor T A 1
A SRR AT
8 Q2140412 2
Cross slot bolt M4x12 M4x12
9 F26-ANL-425A Main fuse THETE 1 425A
10 Q40208 Big gasket M8 P8 M8 2
11 Q40108 Gasket M8 P M8 10
12 Q40308 Gasket spring M8 FER M8 10
13 Q340B08 nut M8 1 RIS A EE M8 10
14 1005080-004 Controller bracket P SR 1 1268. 1244
15 1005021-008 Heat diffusion plate R 1
16 1005011-003 Controller Dustproof cover CERIiatt 1
3032020-001 1 1266/1268
|17 Tow/Run Switch IhEeEFETT R
3313030-001 . ) HUEZE YH
Power wire 25°x440mm
18 - _ 25°x440mm(1F &5 2
(Positive&Negative)
9]
Connecting wire 25°x1000mm | ¥%8:4k YH
19 3313030-003 2

(red&black)

25°x1000mm-£1. 2 56k Bk
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9-4 Batteries& Connect Wire (FEth % EL 8

Wy

13
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9-4 Batteries & Connect Wire (B iEL)

Item New Part No Description Hh SRR Qty Remark
1 T-105 Battery (T-605) &t (T-605) 8 6Vx8
2 3313010-002 Connect wire P 4 25°x180mm
3 3313010-003 Connect wire Rk 1 25°x200mm
4 3313010-005 Connect wire U257 1 25°x300mm
5 3313010-016 Connect wire SR R2Y 1 25°x380mm
6 3049120-001 Charger harness assembly 70 PR 1
7 3049120-019 Charger receptacle 7o FL A 1
8 1101012-002 Battery impact block LYo 2
9 1101011-005 Battery dead lever F5 e [ AT 2
10 FB01009 British system nut B TR B 12 Yt 5/16-8
11 Q40308-304 Gasket spring M8 FF M8 12
12 1101013-002 Battery box PR £ 1
13 1101012-003 Battery impact block LERERiVETS N 2
14 1101014-002 Battery dead lever EMETAE 16
1101011-004 Battery dead lever 4
hs | A
16 | 2024-3022002 Press plate for receptacle 70, FEL A A TR AR
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10-1 Instrument Panel, Start Key (IXFREWR. BIIFX)

—
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10-1 Instrument Panel, Start Key ({XFRER. BIRIFE)

Item | New Part No Description S A2 R Qty Remark
1 3212051-001 Panel (One round hole) DETEED) 1 FFL(HAAL)
3212051-002 Panel (two round hole) SR THIAR OWFL) 1 KLAL(RAL)
et S PN DS
2 Q2730416-304H ) 4
Self-tapping screw M4x16 H BRET M4x16
3 3217010-001 Battery power meter 36V 36V R 1
3217010-002 Battery power meter 48V 48V i R R
4 3032010-001 F/R switch BRI OG 1
5 JK423LM-1 Start key (include item 6) R 1
Universal Start key (include
JK423LM-3 ) . ) 1
item 6) T8 FH KA
6 JK423L-001 Key B 2
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10-2 Combination switch, Loud speaker, Backup buzzer, Electronic

flasher, Auxiliary relay (4HEFFK. B\, BZFEHESE. BFRESE.
S Eh 4k B 2% )
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10-2 Combination switch, Loud speaker, Backup buzzer, Electronic

flasher,

FHBN4E R 2% )

Item | New Part No Description oA Qty Remark

1 3024100-005 Combination switch LIRS SIS 1

2 3004010-001 Electric horn GEUTN 1 12v

3 3211010-003 Reverse buzzer 15 22 0 18 2 1

4 3129010-002 Electronic flasher IR 1

5 3040010-001 Auxiliary relay ALk Fa 2 1 36V
3040010-002 Auxiliary relay LAk Fa 2 1 48V

6 3040010-003 Time-lapse relay FEFRZk FL 2 1

7 BX2081 Fuse box LIRS SIS 1

8 B-5A 5A fuse 5A TR 6

Auxiliary relay ((AEFFX. B, FEIZEESE. BFIRLHE.
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10-3 Charger (FEHLER)

10-3 Charger (FTHE%)

Item Part No Description L4 R Qty Remark
1 603172 Charger case 7o LA AR A 1
2 70423 Shunt KA 1
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3 3606 Output fuse IR 1
4 7458 Rectifier i Ay 1
5 663511 Transformer AR a 1 48V25A
6 ST-80100033 Circuit control board R R il 1
7 ST48V/25A-110V-A Charger 48V (110V input) FE R B 1
ST48V/25A-230V-A Charger 48V (230V input) FE R B 1
. RN
10-4 Light System (fTX6 &%)
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10-4 Light System (}T Y6 R %)
Item | New Part No Description 4 R Qty Remark
1 3101100-008 Headlight AT 2
2 H4-55/60 Headlight bulb KATHTHE 2
3109100-005 AU 4T
3 Turn light bulb A4 ) KT XTI 4
3312010-001 g ) K A
4 3308000-002 Accessory wire harness Bt n 2 ol 1 EG2020ASZ
3308000-006 Accessory wire harness ST 1 EG2040ASZ
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5 3126100-003 Rear assembled light, LH L& RST 1
3126100-005 2024 taillight 2024 JB4T 2
6 3126130-003 Brake bulb HIBNATAT 2
7 3126200-003 Rear assembled light, RH LA GRS 1
8 Q40105-304H Washer ring M5 P E M5 12
9 Q40305-304H Gasket M5 it M5 12
10 Q340B05-304H Nut M5 1 BN HIBEE M5 12

11-1 Accelerator Assembly CHmiE 22 &%)
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X

14
11-1 Accelerator Assembly (HiREEE B 1

Item | New Part No Description AR C Remark
1 1007021-004 Accelerator Pedal Assembly TN B8 B AR R 1

2 1007028-004 Pedal shaft peg M8x100 HET 1

3 2803127-036 Torsion spring BTSN 2 Eudipleural
4 Q40108 Gasket M8 FH M8 5

5 Q5000225 Split pin ®2x25 I 14 d2x25 3

6 Q5100825 Pin M8x25 %] M8x25 2

7 1007026-004 Front/rear fork P 2

8 Q305 Nut M8 left-handed /e iR EE M8 1

9 1007027-004 Putter HEAT 1

10 1007025-004 Transmission fork WX 1

1 1007023-004 | TV 2 A - I A 1

Decorative cover of pedal shaft | 7

12 | 5111020-023 Accelerator box IR o 1

13 Q150B0820 hexagon bolt M8x20 A LIRS M8x20 2

14 | Q40308 Gasket spring M8 ik M8 2

15 | Q340B08 nut M8 1 BN MR EE M8 2

16 | 1007100-004 Accelerator o & 1
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11-2 Accelerator Pedal Assembly Chnig Bk 24 5D
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12-2 Accelerator Pedal Assembly ChRsEFEHR & )
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Item | New Part No Description CI & Qty Remark
1 1007022-004 Pad of accelerator pedal I 2 B A T 1
2 1007021-004 Accelerator pedal T A A A B 1
TR SRR AT
3 Q2140616-304H 6
Cross slot bolt M6x16 M6x16
4 Q40306-304H Gasket spring M6 I M6 6
Q340B06-304H Nut M6 WZEE M6 6
10-3 48V/12V DC Converter (DC #$3#:88)
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3
10-4 48V/12V DC Converter (DC #£3#3%)
Item | New Part No Description CI & Qty Remark
1 3048100-001 48V/12V DC converter 48V/12V DC #:#u %
2 3048021-001 DC converter bracket DC % #feds S 48 1
3 To out EE2TTUN 1
4 To12Vin B2 12V it 1
5 | Q174B0410-304H ARSI TR
Cross slot bolt M4x10 M4x10
6 Q40104-304H Washer M4 -8 M4 8
7 Q40304-304H Gasket spring M4 S M4
8 Q340B04-304H Nut M4 1 BN EE M4
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OPTION

A-1. 4-wheel hydraulic drum brake system
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2) 4-wheel hydraulic drum brake system

Item Part No Description A FR Qty Remark

1 2801100-007 Front arrester, LH VI IES 1
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2 | 2801200-007 Front arrester, RH Y EE N IR 1
3 2801310-007 Front brake drum BN 2
4 2802310-006 Rear brake drum Ja 8 & 2
5 | 2802100-006 Rear arrester, LH iRl IR 1
6 | 2802200-006 Rear arrester, RH e eIk 1
7 | 2804100-022 Master cylinder T30 e 2R A HEAT Sl B 1
8 | 2803100-037 Brake pedal B B AR A 1
9 | 2803111-036 Brake pedal pad el ye 1
10 | 2805030-006 Brake tube izl B 2
11 2805014-002 Tri-connector .| 2
12 | 2805020-009 Oil pipe 650mm s 650mm 1
13 | 2805020-010 Oil pipe 1530mm 7 1530mm 1
14 | 2805016-001 Streight connector Hil 2
15 | 2805020-005 Oil pipe 780mm A 780mm

16 | 2805030-005 Rear brake tube R IR G = 9598 1 | 350mm
17 | 2805020-015 Oil pipe 930mm M 930mm 1
18 | 2807100-002 Parking handle lever SRR 1
19 | 2807200-007 No.1 parking tightwire 1 53R EANER 1
20 | 2807300-012 No.2 parking tightwire 2 SHEHNR 1
21 | 2805040-002 Oil tank B A 1
22 | 09443-15008 Return Spring Bl A5 1
23 | 2805020-014 Oil pipe 300mm A 300mm 1
24 | 2044YY-1108010 Accelerator pedal TP T B AR 1
25 | 1007022-004 Accelerator pedal pad I AR AR 1
26 | 2807130-073 Handbrake bracket TR =758 1
27 | 2803140-037 Brake pedal bracket s 13 1
28

29 | 6041-2803006 Return Spring for brake pedal GHES BRI 1
30 | 2805017-045 Transition connector Rk
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